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7. HOPPING CHANNEL SEPARATION MEASUREMEN

7.1 LIMIT
Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater, provided the systems operate with an
output power no greater than 125 mW.

Spectrum Parameter Setting
Attenuation Auto
Span Frequency > 20 dB Bandwidth or Channel Separation
RB 30 kHz (20dB Bandwidth) / 30 kHz (Channel Separation)
VB 100 kHz (20dB Bandwidth) / 100 kHz (Channel Separation)
Detector Peak
Trace Max Hold
Sweep Time Auto

7.2 TEST PROCEDURE
a. The transmitter output (antenna port) was connected to the spectrum analyser in peak hold
mode.
b. The resolution bandwidth of 30 kHz and the video bandwidth of 100 kHz were utilised for 20
dB bandwidth measurement.
c. The resolution bandwidth of 30 kHz and the video bandwidth of 100 kHz were utilised for
channel separation measurement.

7.3 TEST SETUP

Specturm <
Analyzer

EUT

7.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

7.5 TEST RESULTS
Note: The test data please refer to APPENDIX 1.
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8. BANDWIDTH TEST

8.1 LIMIT
FCC Partl5 15.247,Subpart C
. . FrequencyRange
Section Test Item Limit Result
(MH2)
15.247 (a)(1) Bandwidth N/A 2400-2483.5 PASS
Spectrum Parameter Setting
Attenuation Auto
Span Frequency > Measurement Bandwidth or Channel Separation
RB 30 kHz (20dB Bandwidth) / 30 kHz (Channel Separation)
VB 100 kHz (20dB Bandwidth) / 100 kHz (Channel Separation)
Detector Peak
Trace Max Hold
Sweep Time Auto

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Spectrum Setting: RBW= 30KHz, VBW=100KHz, Sweep time = Auto.

8.3 TEST SETUP

Specturm <

Analyzer eUT

8.4 EUT OPERATION CONDITIONS
Please refer to section 3.1.4 of this report.

8.5 TEST RESULTS
Note: The test data please refer to APPENDIX 1.
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9. OUTPUT POWER TEST

9.1 LIMIT
FCC Part 15.247,Subpart C
Section Test Item Limit Frequency Range (MHz) | Result
1 W or 0.125W
if channel separation >
15.247 Output 2/3 bandwidthprovided 2400-2483.5 PASS
(@)(1)&(0)(2) Power  |thesystems operatewith an
output power no greater
than125 mW(20.97dBm)

9.2 TEST PROCEDURE

This is an RF-conducted test to evaluate maximum peak output power. Use a direct connection
between the antenna port of the unlicensed wireless device and the spectrum analyzer, through
suitable attenuation. The hopping shall be disabled for this test:

a) Use the following spectrum analyzer settings:

1) Span: Approximately five times the 20 dB bandwidth, centered on a hopping channel.

2) RBW > 20 dB bandwidth of the emission being measured.

3) VBW = RBW.

4) Sweep: Auto.

5) Detector function: Peak.

6) Trace: Max hold.

b) Allow trace to stabilize.

¢) Use the marker-to-peak function to set the marker to the peak of the emission.

d) The indicated level is the peak output power, after any corrections for external attenuators and
cables.

e) A plot of the test results and setup description shall be included in the test report.

NOTE—A peak responding power meter may be used, where the power meter and sensor system
video bandwidth is greater than the occupied bandwidth of the unlicensed wireless device, rather
than a spectrum analyzer.

PKPM1 Peak power meter method:

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to the
DSS bandwidth and shall use a fast-responding diode detector.

9.3 TEST SETUP

Specturm <
Analyzer

EUT

9.4 EUT OPERATION CONDITIONS

Please refer to section 3.1.4 of this report.

9.5 TEST RESULTS
Note: The test data please refer to APPENDIX 1.
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10. ANTENNA REQUIREMENT

10.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

10.2 EUT ANTENNA
The EUT antenna is PIFA Antenna. It comply with the standard requirement.
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APPENDIX 1-TEST DATA

1. Dwell Time

NVNT 1-DH1 2441 0.378 119.07 315 31600 <=400 Pass
NVNT 1-DH3 2441 1.634 241.832 148 31600 <=400 Pass
NVNT 1-DH5 2441 2.882 291.082 101 31600 <=400 Pass
NVNT 2-DH1 2441 0.385 121.66 316 31600 <=400 Pass
NVNT 2-DH3 2441 1.637 258.646 158 31600 <=400 Pass
NVNT 2-DH5 2441 2.885 274.075 95 31600 <=400 Pass
NVNT 3-DH1 2441 0.386 121.976 316 31600 <=400 Pass
NVNT 3-DH3 2441 1.636 256.852 157 31600 <=400 Pass
NVNT 3-DH5 2441 2.887 294.474 102 31600 <=400 Pass
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Test Graphs
Dwell NVNT 1-DH1 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

RL RF S0 AC SENSE:PULEE ALIGN AUTO 09:52:52 AM May 06, 2023
[Center Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pur TRACE[T2 35 6
PNO: Fast ~—»— Trig:Video G

I IFGain:Low #Atten: 30 dB pET|P MK NN N
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n;a WSTATUS‘
Dwell NVNT 1-DH1 2441MHz Accumulated

Agilent Spectrum Analyzer - Swept SA

ALTGN AUTO 02:53:27 &M May 06, 2023

RL RF 506 AC
Center Freq 2.441000000 GHz | ) Avg Type: Log-Pwr TRACE[T 2356
PHO: Fast ~»— Trig:FreeRun T‘;;E g\im

IFGain:Low #Atten: 30 dB

Ref Offset 0.5 dB
10 dBidiv. Ref 20.00 dBm
JLog
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Center 2.441000000 GHz Span 0 Hz
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Dwell NVNT 1-DH3 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q AC ALIGN AUTO 10:01:56 AM May 06, 2023
[Center Freq 2.441000000 GHz | Trig Delay500.0 ps Avg Type: Log-Pwr TRace[ g5 g
PNO: Fast —»— Trig: Yideo TYRE | Wb

I IFGain:Low #Atten: 30 dB DET|P BRI

AMKr1 1.634 ms|
Ref Offset 0.5 dB 0.11 dB

I10 dBidiv._ Ref 20,00 dBm
Log
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FUNCTION FUNC

=<1 v ]
a2 t (4 1.634 ms (A) 0.11 dB
F t 498.9 us 0.10 dBm

o i ] 3

n;a IIHSTATUS‘
Dwell NVNT 1-DH3 2441 MHz Accumulated

ALIGN AUTO 10:02:31 AM May 06, 2023
Avg Type: Log-Pwr TRACE[] - 3256
TYPE | Wittt

DET|P BLK M MM

Center Freq 2.441000000 GHz |

PNO: Fast —»— Trig:Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 0.5 dB
10 dBidiv ~ Ref 20.00 dBm
JLog
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Dwell NVNT 1-DH5 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA
RL RF S04 AC

ALIGN AUTO 09:10:36 AM May 06, 2023

|Eenter Freq 2.441000000 GHz | Trig Delay-500.0 ps Avg Type: Log-Pwr TRACE|! = 3456
PNO: Fast —»— Trig: Yideo TYPE | Wi
I IFGain:Low Atten: 30 dB DET|P MK NN
AMKr1 2.882 ms|
Ref Offset 0.5 dB
Iﬂ% daidly__Ref 20.00 dBm -4.89 dB
100 TRE L
1A2
00 N — ‘
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=200
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-40.0
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0.0
700 Y
I 1] |
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[ % ] ] Fcon [mwm FUC A
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Center Freq 2.441000000 GHz | Avg Type: Log-Pwr TRACEI1] 23 4 5 6
PNO: Fast —»— Trig:Free Run THPE| Wikt
IFGain:Low Atten: 30 dB per|P MR NH N
Ref Offset 0.5 dB
10 dBidiv ~ Ref 20.00 dBm
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Agilent Spectrum Analyzer - Swept SA
RL RF S04 AC

Dwell NVNT 2-DH1 2441MHz One Burst

ALIGN AUTO

09:55:46 AM May 06, 2023

[Center Freq 2.441000000 GHz

| Trig Delay-500.0 ps

PHO: Fast —+— Trig: Yideo
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr

TRACE|1 © 3256
TYPE | Wit
DET|P FIN NN

Ref Offset 0.5 dB
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Dwell NVNT 2-DH5 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA
RL RF S04 AC

ALIGN AUTO 09:32:17 AM May 06, 2023

[Center Freq 2.441000000 GHz | Trig Delay-500.0 s Avg Type: Log-Pwr T R
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Dwell NVNT 3-DH1 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q AC ALIGN AUTO 09:58:238 AM May 06, 2023
[Center Freq 2.441000000 GHz | P!s_f\);éavéoo-o us Avg Type: Log-Pwr TRACE EEEEN
PHO: Fast —— rig: ' eo sl WWW%WN i
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Dwell NVNT 3-DH5 2441MHz One Burst

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:47:10 AM May 06, 2023

RL RF SO0 AC
[Center Freq 2.441000000 GHz | Trig Delay-500.0 s Avg Type: Log-Pwr TacE[ o355 6
PNO: Fast —»— Trig: Yideo TYPE | Wi

I IFGain:Low #Atten: 30 dB DET|P MK NN

AMkr1 2.887 ms|
Ref Offset 0.5 dB
IE%ngdiv Rfaf Zg.eoo dBm 2.77 dB)

| | 1A2
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Center 2.441000000 GHz Span 0 Hz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 4.000 ms (10010 pts

FUNCTION FUNCTIO

=<1 v ]
a2 t (4 2.887 ms (A) 277 dB
F t 498.4 us 0.05 dBm

n;a IIHSTATUS‘
Dwell NVNT 3-DH5 2441 MHz Accumulated

RL RF 09 AC SENSEPULSE ALIGN AUTO 09:47:45 AM May 06, 2023
Center Freq 2.441000000 GHz | ) Avg Type: Log-Pwr TRACE[T D356
PNO: Fast —»— Trig:Free Run T;;i g\im
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10 dBidiv ~ Ref 20.00 dBm
JLog
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2. Maximum AveracI;e Conducted Outiut Power
NVNT 1-DH5 2402 8.58 <=20.97 Pass
NVNT 1-DH5 2441 7.45 <=20.97 Pass
NVNT 1-DH5 2480 9.03 <=20.97 Pass
NVNT 2-DH5 2402 5.47 <=20.97 Pass
NVNT 2-DH5 2441 4.67 <=20.97 Pass
NVNT 2-DH5 2480 6.11 <=20.97 Pass
NVNT 3-DH5 2402 5.67 <=20.97 Pass
NVNT 3-DH5 2441 4.77 <=20.97 Pass
NVNT 3-DH5 2480 6.16 <=20.97 Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Chonggqing Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co. , Ltd. l Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com
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Test Graphs
Average Power NVNT 1-DH5 2402MHz

Agilent Spectrum Analyzer - Swept SA

RL RF S04 AC SEMSEPULSE ALIGN AUTO 09:01:26 AM May 06, 2023
Center Freq 2.402000000 GHz | . Avg Type: RMS TRECE[ - 3.5 &
PNO: Fast —»— Trig:Free Run Avg|Hold: 1000/1000 TYPE[A Wibinrbiniet
IFGain:Low #Atten: 30 dB DET|A MK NN N
Mkr1 2.402 016 GHz
Ref Offset 0.5 dB
E%ngdiv Ref 20.00 dBm 8.583 dBm
L
100
/f—
000
-10.0
-20.0 / \
300
-40.0 / \
500 A
60.0
-70.0
Center 2.402000 GHz Span 10.00 MHz
#Res BW 2.0 MHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts)
MSG %‘STATUS‘

Average Power NVNT 1-DH5 2441MHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC ALIGN AUTO 00:04:12 AM May 06, 2023
Center Freq 2.441000000 GHz | . Avg Type: RMS
PHO: Fast ~»— Trig:FreeRun Avg|Heold: 1000/1000
IFGain:Low #Atten: 30 dB DET|A MK NN N
Ref Offset 0.5 dB Mkr1 2.440 972 GHz
10 dBidiv  Ref 20.00 dBm 7.453 dBm
JLog
100 1
—
0.00

-0 \

-200

S/ A\

-40.0

0.0

-60.0

70.0

Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts

IMSG | %‘STATUS‘

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co. , Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com




Page 51 of 100 Report No.. STS230434

Average Power NVNT 1-DH5 2480MHz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:05:47 AM May 06, 2023

Center Freq 2.480000000 GHz | ) Avg Type: RMS 3456

PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 G

IFGain:Low #Atten: 30 dB DET|A M H T

Ref Offset 0.5 dB MEKr1 2.479 956 GHzZ

jodeidiv__Ref 20.00 dBm 9.033 dBm
og
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/_—_—*_\-_
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Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts

IMSG| ﬂb‘STATUS‘
Average Power NVNT 2-DH5 2402MHz

Agilent Spectrum Analyzer - Swept SA

R L RF 09 AC SENSE:PULSE ALIGN AUTO 09:17:14 AM May 06, 2023
Center Freq 2.402000000 GHz | i Avg Type: RMS TRACE[{ - 2458
PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 TYPE|A Wlsidhint
4 BN NN
IFGain:Low #Atten: 30 dB DET!
Ref Offset 0.5 dB Mkr1 2.401 863 GHz
10 deidiv - Ref 20,00 dBm 5.469 dBm
JLog |
100 01
/——"__4—"\\4_
0.00
-10.0 \
-20.0
300 / \
-40.0

500 / \

0.0

-70.0

Center 2.402000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts

IMSG | %‘STATUS‘
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Average Power NVNT 2-DH5 2441MHz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:20:02 AM May 06, 2023
Center Freq 2.441000000 GHz | ) Avg Type: RMS 3256
PNO: Fast —»— Trig:Free Run Avg|Held: 1000/1000 TYREA Wbl
IFGain:Low #Atten: 30 dB DET|A MK NN
MKr1 2.440 926 GHz
Ref Offset 0.5 dB
10 gsialy_Ref 20.00 dBm 4.668 dBm
10.0 ’1
000 e I —
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200 /
0.0
400 / \
e ._,,,// |
60.0
-70.0
Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts

IMSG| ﬂb‘STATUS‘
Average Power NVNT 2-DH5 2480MHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC SENSE:PULTE ALIGN AUTO 09:22:11 AM May 06, 2023
Center Freq 2.480000000 GHz | ) Avg Type: RMS TRACE[T D356
PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 GE P
¥ A MM NN

IFGain:Low #Atten: 30 dB DET

Mkr1 2.479 942 GHz
Ref Offset 05 dB
IE%gBidiv Rz.f Zg.eoo dBm 6.111 dBm
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Center 2.480000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts

IMSG | %‘STATUS‘

A 1/F, Building B, Zhuoke Science Park, No.190 Chonggqing Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China

Shenzhen STS Test Services Co. , Ltd. Tel: +86-755 3688 6288 Fax:+86-755 3688 6277 Hitp://www stsapp.com E-mail: sts@stsapp.com




Page 53 of 100 Report No.. STS230434

Average Power NVNT 3-DH5 2402MHz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:32:06 AM May 06, 2023

Center Freq 2.402000000 GHz | ) Avg Type: RMS 3456

PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 G

IFGain:Low #Atten: 30 dB DET|A MK NN

Ref Offest 05 dB Mkr1 2.401 950 GHz

E%ngdiv Ref 20.00 dBm 5.670 dBm

10.0 ‘1
/_—.-R\

0on
-10.0
200

-30.0

60.0

-70.0

Center 2.402000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts

IMSG| ﬂb‘STATUS‘
Average Power NVNT 3-DH5 2441MHz

Agilent Spectrum Analyzer - Swept SA

R L RF 09 AC SENSE:PULSE ALIGN AUTO 09:40:42 AM May 06, 2023
Center Freq 2.441000000 GHz | i Avg Type: RMS TRACE[L 2258
PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 TYPE|A Wlsidhint
4 BN NN
IFGain:Low #Atten: 30 dB DET!
Ref Offset 0.5 dB Mkr1 2.441 021 GHz
10 deidiv - Ref 20,00 dBm 4,770 dBm
JLog
0.0 1
/_d—_-
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. / .
Ao N\
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———-m-ﬂ'/ \\..,..._,
-60.0
-70.0
Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MIHz #VBW 6.0 MHz* Sweep 1.333 ms (10001 pts

IMSG | %‘STATUS‘
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Agilent Spectrum Analyzer - Swept SA

Average Power NVNT 3-DH5 2480MHz

ALIGN AUTO 09:42:35 AM May 06, 2023

Center Freq 2.480000000 GHz

Avg Type: RMS

Avg|Held: 100011000

PNO: Fast —»— Trig:Free Run

IFGain:Low #Atten: 30 dB DET|A M H T

Ref Offset 0.5 dB
Ref 20.00 dEm

Mkr1 2.480 029 GHz
6.158 dBm

10 dBidiv
JLog
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Res BW 2.0 MHz

Span 10.00 MHz

#VBW 6.0 MIHzZ* Sweep 1.333 ms (10001 pts

IMSG|

%‘STATUS ‘

Shenzhen STS Test Services Co., Ltd.
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3. Maximum Peak Conducted Outﬁut Power
NVNT 1-DH5 2402 10.27 <=20.97 Pass
NVNT 1-DH5 2441 9.3 <=20.97 Pass
NVNT 1-DH5 2480 10.71 <=20.97 Pass
NVNT 2-DH5 2402 9.49 <=20.97 Pass
NVNT 2-DH5 2441 8.59 <=20.97 Pass
NVNT 2-DH5 2480 10.04 <=20.97 Pass
NVNT 3-DH5 2402 9.59 <=20.97 Pass
NVNT 3-DH5 2441 8.61 <=20.97 Pass
NVNT 3-DH5 2480 10.09 <=20.97 Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Chonggqing Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Test Graphs
Peak Power NVNT 1-DH5 2402MHz

Agilent Spectrum Analyzer - Swept SA

RL RF S04 AC SEMSEPULSE ALIGN AUTO 09:00:16 AM May 06, 2023
Center Freq 2.402000000 GHz | . Avg Type: Log-Pwr TRACE[2 345 6
PNO: Fast —»— Trig:Free Run Avg|Hold: 1000/1000 TYPE | I Wit
IFGain:Low #Atten: 30 dB pET|P MK NN N
Mkr1 2.401 958 GHz
Ref Offset 0.5 dB
E%ngdiv Ref 20.00 dBm 10.265 dBm
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#Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts)
MSG %‘STATUS‘

Peak Power NVNT 1-DH5 2441MHz

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC ALIGN AUTO) 09:03:55 AM May 06, 2023
Center Freq 2.441000000 GHz | ) Avg Type: Log-Pwr 3456
PNO: Fast ~*— Trig: Free Run Avg|Heold: 1000/1000 TYPE| M bkt

IFGain:Low #Atten: 30 dB DET|F M F T

Mkr1 2.440 997 GHz

Ref Offset 0.5 dB
IE%gBidiv Ref 20.00 dBm 9.299 dBm
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Peak Power NVNT 1-DH5 2480MHz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:05:30 AM May 06, 2023
| Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Held: 1000/1000
IFGain:Low #Atten: 30 dB

Center Freq 2.480000000 GHz

DET|P FIN NN

Mkr1 2.479 999 GHz

Ref Offset 0.5 dB
10 dBidiv  Ref 20.00 dBm 10.706 dBm
JLog
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Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IMSG| ﬂb‘STATUS‘
Peak Power NVNT 2-DH5 2402MHz

Agilent Spectrum Analyzer - Swept SA

RL RF 09 AC SENSE:PULTE ALIGN AUTO 09: 16:33 AM May 06, 2023
Center Freq 2.402000000 GHz | ) Avg Type: Log-Pwr TRACE[T a5 6
PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 THPE | Wittt
P MM NN

IFGain:Low #Atten: 30 dB DET

Mkr1 2.401 952 GHz

Ref Offset 05 dB
10 dBidiv. Ref 20.00 dBm 9.485 dBm
JLog T
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Peak Power NVNT 2-DH5 2441MHz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:19:30 AM May 06, 2023
| Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Held: 1000/1000
IFGain:Low #Atten: 30 dB

Center Freq 2.441000000 GHz

DET|P FIN NN

Mkr1 2.441 024 GHz

Ref Offset 0.5 dB
IE%gBidiv Ref 20.00 dBm 8.592 dBm
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IMSG| ﬂb‘STATUS‘
Peak Power NVNT 2-DH5 2480MHz

Agilent Spectrum Analyzer - Swept SA

RL RF 09 AC SENSE:PULTE ALIGN AUTO 09:21:30 AM May 06, 2023
Center Freq 2.480000000 GHz | ) Avg Type: Log-Pwr TRACE[T a5 6
PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 THPE | Wittt
¥ P MM NN

IFGain:Low #Atten: 30 dB DET

Mkr1 2.479 958 GHz

Ref Offset 05 dB
10 dBidiv  Ref 20.00 dBm 10.037 dBm
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IMSG | %‘STATUS‘
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Peak Power NVNT 3-DH5 2402MHz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:37:33 AM May 06, 2023
| Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Held: 1000/1000
IFGain:Low #Atten: 30 dB

Center Freq 2.402000000 GHz

DET|P FIN NN

Mkr1 2.402 022 GHz

Ref Offset 0.5 dB
IE%gBidiv Ref 20.00 dBm 9.588 dBm
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Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts

IMSG| ﬂb‘STATUS‘
Peak Power NVNT 3-DH5 2441MHz

Agilent Spectrum Analyzer - Swept SA

RL RF 09 AC SENSE:PULTE ALIGN AUTO 09:40:08 AM May 06, 2023
Center Freq 2.441000000 GHz | ) Avg Type: Log-Pwr TRACE[T a5 6
PNO: Fast —»— Trig:Free Run Avg|Held: 10001000 THPE | Wittt
¥ P MM NN

IFGain:Low #Atten: 30 dB DET

Mkr1 2.440 993 GHz

Ref Offset 05 dB
IE%gBidiv Ref 20.00 dBm 8.610 dBm
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IMSG | %‘STATUS‘
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Peak Power NVNT 3-DH5 2480MHz

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 09:42:02 AM May 06, 2023

Center Freq 2.480000000 GHz | . Avg Type: Log-Pwr
PNO: Fast —»— Trig:Free Run Avg|Held: 1000/1000

IFGain:Low #Atten: 30 dB

DET|P FIN NN

Mkr1 2.480 001 GHz
Ref Offset 0.5 dB
IE%gBidiv R:;.f Zg.eoo dBm 10.087 dBm
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Res BW 2.0 MIHz #VBW 6.0 MHz

IMSG | %‘STATUS‘
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4. -20dB Bandwidth
___Condition | Mode [  Frequency (MHz) | -20dB Bandwidth (MHz) | Verdict |

NVNT 1-DH5 2402 0.8594 Pass
NVNT 1-DH5 2441 0.8434 Pass
NVNT 1-DH5 2480 0.8499 Pass
NVNT 2-DH5 2402 1.2644 Pass
NVNT 2-DH5 2441 1.2752 Pass
NVNT 2-DH5 2480 1.2796 Pass
NVNT 3-DH5 2402 1.293 Pass
NVNT 3-DH5 2441 1.2649 Pass
NVNT 3-DH5 2480 1.2903 Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Chonggqing Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Test Graphs
-20dB Bandwidth NVNT 1-DH5 2402MHz

Agilent Spectrum Analyzer - Occupied BW
RL RF S0Q AT SENSEPULSE ALIGN AUTO 02:01:47 AM May 06, 2022

Eenter Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None

#IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.4024362 GHz

Ref Offset 0.6 dB
I1o dBidiv Ref 20.50 dBm -15.205 dBm

Log
105

I ‘ %~ Trig:FreeRun Avg|Hold: 100/100

D500

-5.50 - —’

-19.5

-29.5
-39.5

-49.5

-09.5
-69.5

Center 2.402 GHz Span 2 MHz
Res BW 30 kHz #V/BW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 16.3 dBm
763.79 kHz

Transmit Freq Error 6.480 kHz OBW Power 99.00 %

x dB Bandwidth 859.4 kHz x dB -20.00 dB

MSG %‘STATUS‘
-20dB Bandwidth NVNT 1-DH5 2441MHz

Agilent Spectrum Analyzer - Occupied BW

RL RF S04 AC SEMSEPULSE ALIGN AUTO 09:04:22 AM May 06, 2023
Eenter Freq 2.441000000 GHz | Center Freq: 2.441000000 GHz Radio Std: None
+«p. Trig:FreeRun Avg|Held: 100/100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.4414268 GHz
Ref Offset 0.5 dB
Ilu dBidiv_ Ref 20.50 dBm -14.685 dBm
og
105
1,500
-5.50 ’
-19.5
-29.5
-39.5
-49.5 pe
-69.5
-69.5
Center 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 15.4 dBm
758.18 kHz
Transmit Freq Error 5.082 kH=z OBW Power 99.00 %
x dB Bandwidth 843.4 kHz x dB -20.00 dB
MSG %‘STATUS‘

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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-20dB Bandwidth NVNT 1-DH5 2480MHz

Agilent Spectrum Analyzer - Occupied BW
RL RE S0G A : ALIGN AUTO 09:05:56 AM May 06, 2023
|Eenter Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None
—— Trig:Free Run Avg|Held: 100{100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS

I Mkr3 2.480428 GHz

Ref Offset 0.5 dB
10 dBidiv Ref 20.50 dBm -13.601 dBm

Log
105

b 500
9.50 ! &

-19.58

-295

-39.5

-49.5

-09.5
-63.5

Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 16.7 dBm
762.44 kHz

Transmit Freq Error 3.053 kHz OBW Power 99.00 %

x dB Bandwidth 849.9 kHz x dB -20.00 dB

MSG %‘STATUS‘
-20dB Bandwidth NVNT 2-DH5 2402MHz

Agilent Spectrum Analyzer - Occupied BW
RL RF 08 AC SENSEPULSE ALIGN AUTO 09:17:23 AM May 06, 2023

|Eenter Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None

—— Trig:Free Run Avg|Held: 100{100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 2.402628 GHz

Ref Offset 0.5 dB
I1o dBidiv Ref 20.50 dBm -13.295 dBm

Log ‘
105

h.500
-2.50 .

-19.58

-29.5

-39.5

-49.5

-09.5
-63.5

Center 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 14.5 dBm
1.1639 MHz

Transmit Freq Error -4.231 kHz OBW Power 99.00 %

x dB Bandwidth 1.264 MHz x dB -20.00 dB

MSG %‘STATUS‘

A 1/F, Building B, Zhuoke Science Park, No.190 Chongging Road, HepingShequ, Fuyong Sub-District, Bao'an District, Shenzhen, Guang Dong, China
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-20dB Bandwidth NVNT 2-DH5 2441MHz

Agilent Spectrum Analyzer - Occupied BW
RL RF S04 AC SEMNSEPULSE ALIGN AUTO 09:20:11 AM May 06, 2023

|Eenter Freq 2.441000000 GHz | Center Freq: 2.441000000 GHz Radio Std: None

—— Trig:Free Run Avg|Held: 100{100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS

I Mkr3 2.441634 GHz

Ref Offset 0.5 dB
10 dBidiv Ref 20.50 dBm -14.387 dBm

Log
105

i :
9.50 0

-19.58

-295

-39.5 e

-49.5

-09.5

-63.5

Center 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 13.2 dBm
1.1725 MHz

Transmit Freq Error -3.631 kHz OBW Power 99.00 %

x dB Bandwidth 1.275 MHz x dB -20.00 dB
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-20dB Bandwidth NVNT 2-DH5 2480MHz

Agilent Spectrum Analyzer - Occupied BW
RL RF 08 AC SENSEPULSE ALIGN AUTO 09:22:20 AM May 06, 2023

|Eenter Freq 2.480000000 GHz | Center Freq: 2.480000000 GHz Radio Std: None

—— Trig:Free Run Avg|Held: 100{100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

I
Mkr3 2.4806355 GHz

Ref Offset 0.5 dB
I1o dBidiv Ref 20.50 dBm -13.344 dBm

Log
105 ‘

h 500 i
.50 __.

-19.58

-29.5

-39.5

-49.5

-09.5

-63.5

Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 14.5 dBm
1.1742 MHz

Transmit Freq Error -4,235 kHz OBW Power 99.00 %

x dB Bandwidth 1.280 MHz x dB -20.00 dB
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-20dB Bandwidth NVNT 3-DH5 2402MHz

Agilent Spectrum Analyzer - Occupied BW
RL RF S04 AC i ALIGN AUTO 09:38:17 AM May 06, 2023

|Eenter Freq 2.402000000 GHz | Center Freq: 2.402000000 GHz Radio Std: None
—— Trig:Free Run Avg|Held: 300300
I #IFGain:Low #Atten: 30 dB Radio Device: BTS

I Mkr3 2.4026487 GHz

Ref Offset 0.5 dB
10 dBidiv Ref 20.50 dBm -15.199 dBm

Log
105

D500

-9.50 _’

-19.58

-295

-39 5 |

-49.5

-09.5

-63.5

Center 2.402 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 15.1 dBm
1.1637 MHz

Transmit Freq Error 2.247 kHz OBW Power 99.00 %

x dB Bandwidth 1.293 MHz x dB -20.00 dB
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-20dB Bandwidth NVNT 3-DH5 2441MHz

Agilent Spectrum Analyzer - Occupied BW
RL RF 08 AC SENSEPULSE ALIGN AUTO 09:40:51 AM May 06, 2023

|Eenter Freq 2.441000000 GHz | Center Freq: 2.441000000 GHz Radio Std: None

—— Trig:Free Run Avg|Held: 100{100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS

I Mkr3 2.4416325 GHz

Ref Offset 0.5 dB
10 dBidiv Ref 20.50 dBm -14.823 dBm

Log
105

b 500 LA

950 ’

-19.58

-29.5

-39.5 fo7

-49.5

-09.5

-63.5

Center 2.441 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 14.0 dBm
1.1614 MHz

Transmit Freq Error 38 Hz OBW Power 99.00 %

x dB Bandwidth 1.265 MHz x dB -20.00 dB
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Agilent Spectrum Analyzer - Occupied BW
509

-20dB Bandwidth NVNT 3-DH5 2480MHz

AC

ALIGN AUTO

09:42:43 AM May 06, 2023

[Center Freq 2.480000000 GHz

Center Freq: 2.480000000 GHz

Radio Std: None

—— Trig:Free Run Avg|Held: 100{100
I ‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
MKkr3 2.4806448 GHz
Ref Offset 05 dB
I1o By Ref 20.50 dBm -14.222 dBm
Log 1
05
0500 5 T UTEo "'\Vm R ;
9.50 Pt \&
-19.5 /)h \
-29.5
305 B0 - \f\"/ \‘/\ EENL
-43.5
-59.5
-69.5
Center 2.48 GHz Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms
Occupied Bandwidth Total Power 14.5 dBm
1.1847 MHz
Transmit Freq Error =388 Hz OBW Power 99.00 %
x dB Bandwidth 1.290 MHz x dB -20.00 dB
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5. Carrier Freﬁuencies Seﬁaration
NVNT 1-DH5 2401.992 2403.014 1.022 >=0.573 Pass
NVNT 1-DH5 2439.986 2441.016 1.03 >=0.562 Pass
NVNT 1-DH5 2478.984 2479.968 0.984 >=0.567 Pass
NVNT 2-DH5 2401.92 2403.164 1.244 >=0.843 Pass
NVNT 2-DH5 2441.006 2442.166 1.16 >=0.85 Pass
NVNT 2-DH5 2479.012 2479.884 0.872 >=0.853 Pass
NVNT 3-DH5 2402.166 2403.106 0.94 >=0.862 Pass
NVNT 3-DH5 2441.102 2442.104 1.002 >=0.843 Pass
NVNT 3-DH5 2479.15 2480.128 0.978 >=0.86 Pass

A 1/F, Building B, Zhuoke Science Park, No.190 Chonggqing Road, HepingShequ, Fuyong Sub-District, Bao’an District, Shenzhen, Guang Dong, China
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Test Graphs
CFS NVNT 1-DH5 2402MHz

Agilent Spectrum Analyzer - Swept SA

RL RF S04 AC SEMSEPULSE ALIGN AUTO 09:08:03 AM May 06, 2023
[Center Freq 2.402500000 GHz | ) Avg Type: Log-Pwr TRACE 234 5 6
PNO: Wide GO Trig: Free Run Avg|Hold:>100/100 THRE |IW] ookt
I IFGain:Low #Atten: 30 dB DET|P PR
ReF Offset 05 dB Mkr1 2.401 992 GHz
19 giciu_Ref 20.00 dBm 7.098 dBm
100 ‘
0o
-10.0
-20.0
300
-40.0
0.0
-B0.0
-70.0
Center 2.402500 GHz Span 2.000 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms (1001 pts)
N 2.401 992 GHz 7.098 dBm
N f 2.403 014 GHz 6235 dBm
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CFS NVNT 1-DH5 2441MHz

Agilent Spectrum Analyzer - Swept SA

RL RF S04 AC ALIGN AUTO 09:10:20 AM May 06, 2023
[Center Freq 2.440500000 GHz | ) Avg Type: Log-Pwr
PNO: Wide GO Trig: Free Run Avg|Held:>100/100
I IFGain:Low #Atten: 30 dB DET|P PR
Ref Offset 05 dB Mkr1 2.439 986 GHz
19 giciu__Ref 20.00 dBm 5.932 dBm
100 ’ !
0.00 g
-100 e
200
300
-40.0
-50.0
-B0.0
700
Center 2.440500 GHz Span 2.000 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms (1001 pts)
FUI'JI:TH]I'J
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2441 016 GHz 6.467 dBm
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